



KUWAIT
TEST REPORT

Ministry of Public Works
Govnt Center For Testing & Laboratories
Cons. Labs. Department
Kaifan - Kuwait
Tel: 4842529 - 4840381 (1330)
Fax: 4841931



وزارة الأشغال العامة

المركز الحكومي للفحوصات والمختبرات
إدارة مختبرات الإنشاءات
كايفان - الكويت
تليفون: (1330) 4840381 - 4842529
فاكس: 4841931

App. No.:

Applicant: On Behalf of just right Middle East FZE

Contract : -

Description of sample : Right BOND PVDF Aluminum composite panels, 4mm, PVDF COATED

Date :27/06/2006

On :30/05/2006

Lab No.: 305/2006

Test	Period of test	Results
Boiling water resistance	2 hrs immersion	Surface is not affected
Acid resistance (2 % HCl (v/ v))	48 hrs , spot test	Surface is not affected
Alkali resistance (2 % NaOH)	24 hrs , spot test	Surface is not affected
Oil resistance , 20 # engine oil	24 hrs immersion	Surface is not affected
Solvent resistane, Dimethy benzene , 100 times cleaning	-	Surface is not affected
Water absorption	24 hrs	0.00 %
Weatherometer resistance 60°C , (50-55 %) RH	500 hrs	Sample is not affected

Remarks:* Test results represent only the sample submitted.

DIRECTOR, CONSTLABS.DEPARTMENT